SEncan

Product: Cordless Angle Grinder Art.No.D541001

Version No. D Enable Time 2022.8




SEncan

Product:Cordless Angle Grinder Art.No.D541001

No. Part Name (Chinese) Part Name (English) Code Qty | No. | Part Name (Chinese) Part Name (English) Code Qty
1| EiiE Self lock cap 10101007176 1 | 45 [CD184075 Lt Charger CD1840 56102033 1
2 |EPE Self lock spring 10303001120 1 | 46 |#4H#RT20 Wrench 20 21201002057 1
3 |HBUBETSTAX 20 ScrewST4 X 20 30202029 4 | A7 |0F-HEM8 Side Handle M8 21201001044 1
4 AP HEEIRETMA X 16 Screw M4 X 14 30201015 1 | 48 Wb 100 Grinding Wheel Piece 100 |21201006043 1
5 |kit Gear box 10201004238 1
6 | IR IRETMA X 8 Screw M4 X8 30201161 1
7 |OJERET (4 X1 0 ring 7X1 10102003129 1
8 | Self lock pin 10306001034 1
9 |OfEZRE46 X1 0 ring 46X 1 10102003219 1
10 |74l KHK0709 Bearing HK0709 30101011 1
11 | KMV Gear 10302009048 1
12 | Pof R IgETMA X 10 Screw M4 X 10 30201004 3
13 |4l 5 Bearing Cover 10401002048 1
14 |%h7K6001-2RS Bearing 6001-2RS 30103017 1
15 |dis6 Gear box 10203004084 1
16 |5~ Fof s e TMA X 14 Screw M4 X 14 30201011 4
17 Bk Dust proof cover 10401002015 1
18 |%iy i Output spindle 10301001127 1
19 7SRNG (8. 84%0) Nut M6 30501104 1
20 |/NHEUEE Pinion 10302009049 1
21 |5EIEE Rectangular ring 10102003130 1
22 |%#7K608-2RS Bearing 608-2RS 30103131 1
23 | G Bearing cover 10204004177 1
24 ¥ (18V) Armature 10502001295 1
25 |FFHTX16X0.3 flat washer 7X16X0.3 (30403119 2
26 |%#7K607-2RS Bearing 607 30103039 1
27 |5E¥ (18V) Stator 10501001273 1
28 |JFEARML Switch Trigger 10101007202 il
29 | Spring 10303001142 1
30 [JFK Switch 10601001242 1
31 |Hakd Nameplate 20302001989 1
32 |fiblse Right Housing 10101002152 1
33 |HBURETST4X 16 ScrewST4 X 16 30202022 7
34 [f7 i yEM Right filter 10401008042 1
35 |[4EilE controller 10608002060 1
36 |[BedditR Patch panel 10101011151 1
37 | Bl T o Patch plate return 10303001129 1

spring

38 |7t vEM Left filter 10401008041 1
39 | ToRIBRI: Brushless label 21002001659 1
40 |ZEMLFE Left Housing 10101002151 1
41 |WbEEE100 Grinding wheel 100 10401001049 1
42 | MR Inner flange 10305001081 1
43 | EJERR Outer flange 10305001082 1
44 |LD1840H Battery LD1840 56101064 1

Version No.

Enable Time

2022.8




	D541001爆炸图
	D541001爆炸图清单

